EAST GOSHEN MUNICIPAL AUTHORITY
December 9, 2024
7:00

e 7:00pm CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
o Ask if anyone wiil be taping the meeting

s CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS

¢ LIAISON REPORTS

s SEWER REPORTS
o Director of Public Work’s Report
o Pennoni Engineer’s Report
o Big Fish Environmental Report

« APPROVAL OF MINUTES
o November 18, 2024

APPROVAL OF INVOICES

Company Invoice # Amount Paid?
Pennoni 1250591 $945.00
E & W Equipment Co 831 | $13,498.20 | paid
Sherwood Logan 94202 | $17,772.28 paid

o FINANCIAL REPORTS
o November 2024

o OLD BUSINESS
o Dave Ware: 2025 Municipal Authority Proposed Budget and Potential Passage




e 2024 Goals:

Goal

Status

Ridley Creek Plant compliance

January through Novemher were in compliance with
PADEP permit requirements.

Continue to implement infiltration and inflow
for the sewer system

Ongoing.

Municipal Authority representative to attend
West Goshen MA meetings. West Goshen MA
meets 1* Wed of each month at 6pm at the
West Goshen Township Building.

Attend meetings on quarterly basis.

Long-term sustainability

(1) Sewer rate increase implemented July 2024.
(2) Development of 20-year+ Capital Improvement Plan
underway. (3) Continue to study sewer rates.

o NEW BUSINESS
o Pennoni: 2025 Reappointment

e CAPACITY REQUESTS

¢ ANY OTHER MATTER

e CORRESPONDENCE AND REPORTS OF INTEREST

s PUBLIC COMMENT

¢ ADJOURNMENT




EAST GOSHEN MUNICIPAL AUTHORITY
EAST GOSHEN TOWNSHIP

1580 PACLI PIKE, WEST CHESTER, PA 19380-619%
S5410-892.7471

Date: December 9, 2024
To: Municipal Authority
From: Mark Miller

Re: Monthly Report

Monthly Flows: The average daily flow to West Goshen was 716,702 per day.

Meters:
e Were read on a daily basis
¢+ We have a problem with the Westtown Way meter reading high since 11/30/24.

C.C, Collection:
* The pumping stations were visited on a daily basis.
+  Wet wells were washed down.
e No problems to report

Ridley Creek Plant:

¢ The utility water pump quit working. We assisted the plant operator by puliing the pump
and taking it to our repair shop. 1told them we needed it back right away and they
turned it around in one day. Lenni was able to reinstall the pump the next morning.

* We are scheduled to move the new generator to Ridley on Tuesday. Lenni will be
disconnecting the old generator and making the switch.

* The flock tank was knocked offline when a circuit braker tripped. We had to wait for the
breaker to come in, which Lenni replaced.

Alarms: 12
PA One Calls: 112

Monthly Rainfall: 3.0”

Lateral Repairs or Caps: Six lateral caps were replaced.




Pennoni EAST GOSHEN MUNICIPAL AUTHORITY

ENGINEER'S REPORT
December 5, 2024

Ridley Creek Sewage Treatment Plant (RCSTP)

s Caustic Soda Conversion — We previously prepared a draft 0&M Manual for the system that was submitted to
the Township and operator for review. We will set up a meeting to review now that the system is up and running
so that the Manual can be finalized.

e UV Disinfection System - No activity by Pennoni since our last report. The only outstanding punchlist item
remains the connection of the permanent alarm to the two UV modules. John Laidley had begun to complete
the alarm connections. The system is still being run in Hand mode with one module On and the other Off in the
meantime. After the alarms are connected, the UV modules will be complete and we will notify PADEP
accordingly.

The Mechanical Contractor, Zimmerman, has submitted their final payment application. We are still awaiting
the closeout documents before providing the payment recommendation letter.

e Generator #2 Replacement — No activity by Pennoni since the last report.

e Electrical Supply Evaluation —Installation of the power supply meter and the first 25 days of power supply
monitoring is scheduled for December 5. If there are no notable electric surge or related events in the first 25
days, we will notify EnerG Test to leave the monitor in place for an additional 25 days.

Separate of the power monitoring — An updated arc flash study should be considered in the near future since it
has been over five years since the last study and there have been electrical equipment changes, most notably
the replacement of both generators. As requested by the MA, we contacted the company who performed the
last arc flash study, Clinger Electric, on November 22 to obtain a quote. When received, the quote can be
considered in the 2025 budgeting. We anticipate it can occur separate of and after the power monitoring.

Sanitary Sewer Pipe Rehab

e Supplee Valley Pipe Lining — We are still confirming acceptability of insurance coverages from the awarded
contractor, Vortex Services, with Township staff. Once the documents are deemed acceptable, the contract can
be executed and Notice to Proceed can be issued.

New Connections

s Millstone Meadows (1010 Hershey Mill Road) - We have continued to review construction submittals and shop
drawings in advance of construction.

s 301 Reservoir Road (5-Lot Residential Subdivision) — We reviewed construction submittals and shop drawings.
The developer is finalizing financial security and legal agreements, after which construction can commence.

e 14 Reservoir Road — No activity by Pennoni since our last report. We are awaiting a plan resubmission to
address comments from our last review letter dated July 12, two of which are related to sanitary sewer.

e 1338 Morstein Road (WCU Foundation) — It was confirmed that East Goshen does not need to fill out or sign
the Sewage Facilities Planning Mailer since no existing or proposed East Goshen public sanitary sewer pipes
are associated with the project. After all the Sewage Facilities Planning Mailer Components are completed with
West Whiteland Township, the Applicant can submit to DEP.

e 1344 Morstein Road — One new home is proposed. We reviewed plans and the Sewage Facilities Planning
Mailer, and we provided a comment letter on November 22,

Christiana Executive Campus
121 Continental Drive, Suite 207 T: 302-655-4451 Www.pennoni.com

Newark, DE 19713 Page 10of 2



EGMAU24001 Engineer's Report
East Goshen Municipal Authority December 5, 2024 Page 2 of 2

o 107 N. Chester Road — One new house is proposed. The Applicant submitted updated plans that addressed our
prior comments. We coordinated sign-off of the Sewage Facilities Planning Mailer and Capacity Determination
form with Public Works. The forms were returned to the Applicant’s Engineer for them to submit to DEP. The
Applicant also needs to obtain a PennDOT Highway Occupancy Permit for their driveway.

END OF REPORT



RCSTP Monthly Operations Report

December 2024

Big Fish

Environmental Services Inc.

Executive Summary

The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water
quality for November 2024. All supplemental reports were submitted for November 2024. Caustic
usage increased to 63.53 gallons per day from 50 gallons last month. Aluminium sulfate solution
volumes increased to an average of 69.4 gallons per day from the previous standard of 66.9
gallons per day last month. No significant mechanical or operational issues were observed during
the SBR freatment process. Sludge dewatering did not encounter any significant mechanical or
operational problems. There were no odor complaints during the month.
Table 1

November 2024- Final Effluent - Outfall 001

Flow CBOD5 Total Nitrogen 155 NHA-N Total Phosphorus | Fecal Coliform
NPDES Permit MGD Ibs/ Ibs/ Ibs/ Ibs/ lbs/ | Geo | Geo
Discharge Limitations | Average | mgfL | month | mg/L | month | mg/L | month | mg/L |month | mg/L | month | Mean | Mean
0.75 10 62 | Report | Report | 10 62 25 44 0.5 3 200 | 1,000
Inst. Max | 20 94 15 94 5 1

. Sample Date
. November5,2024 | 0230 | 20 | 38 | 733 | 141 | 40 | 7.7 | 024 | 046 | 025 | 048 | 1 |0.0000
 November 12,2024 | 0246 26 53 | 1060 | 217 4.8 9.8 270 | 554 | 029 | 0.59 1 ]0.0000

Average 0.238 23 46 | 897 | 179 | 44 88 | 147 | 300 | 027 | 054 1 | 0.0000
Minimum 0.230 20 38 | 733 | 141 | 40 77 | 024 | 046 | 025 | 048 1 | 0.0000
Maximum 0.246 26 53 | 1060 | 217 48 98 | 270 | 554 | 029 | 059 1 | 0.0000

Treatment Process Operation

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for November.
The monthly average total phosphorus was reported as 0.27 mg/L compared to the permit
limitation of 0.50 mg/L. The TSS samples consistently showed single digits. The results remain
below the weekly maximum of 15 mg/L. The monthly average TSS is reported as 4.4 mg/L
compared to the 10 mg/L discharge limitation. It was discovered that a blower boot had become
loose and was leaking, resulting in SBR not getting proper aeration. That is believed to have
caused the elevated NHs-N reading on the 12th. The boot was repaired, and all of the other boots
were checked.



Table 2

November 2024 - Influent Wastewaster
Phosphorus,Total,
Flow BODS CBODS 155 KHAN TKN, mg/t mg/L
Design Basis mefL |lbs/day | mgft |lbsfday! mgfL |Ibs/day| mg/L |lbsfday| mpfL |lbs/day| mefL |lbs/day
MGD
Average | 335 | 2,008 | NA NA 320 ;3000 32 200 43 301 8.1 57
Sample Date
November5, 2024 0272 255 665 272 617 216 490 30.6 69 39.4 89 b4 14,5
November 12, 2024 0.267 242 539 216 481 248 552 68 524 116

133

Average 0.270 769 604 44 549 231 | 51 31 59 458 | 103 | 594
Minimum 0.261 242 339 | 2160 | 481 216 | 490 30 68 354 89 550 | 121
Maximum 0.272 255 659 272 617 248 | 352 31 6% 511 | 116 | 637 | 145

Table 2 represents the water quality data of the flow entering the plant at the doghouse manhole
where the composite samples were collected in November.

Table 3

November 2024 - Applebrook - Out Fall 002

Flow CBODS Total Nitrogen TS NH4-N PhasphorusTotal | Fecal Coliform
. NPDES Permit
Discharge Limitations | MGD tbsf [bsf fbsf thsf lbsf | Geo | Geo

Average | mgfL | month | mgft | month | mg/t |month! mg/L | month | mgfL | month | Mean | Mean

0.135 25 Report | Report ; 30 10 44 0.5 3 00 | 1,000
November 5, 2024 0.033 20 065 | 733 | 202 40 1 110 0 024 | 007 | 025 | Q07 1 0.0000
Noveber12,2024 0031 26 067 | 1060 | 274 43 124 | 230 | 070 | 029 | 007 1 0.0000

Average 0.032 13 | 06l | 897 | 238 | 44 12 1 147 | 038 | 037 | 007 1| 0.0000
Minimum 0,031 20 1 635 | 7133 ) w2 | 40 1] o | 007 | 025 | W L 0.0000
Maximum 0.033 26 | 067 | 1060 | 274 | 48 120 230 | Q70 | 029 | 007 1] 00000

Table 3 represents the water quality data of the flow pumped to Applebrook Golf Course in

November.,
PA DEP

No activity

Page2 of 4



Pennoni Associates

No activity

Significant Rainfali

During October, there were 8 days when rain occurred. There were 2 days where rain
accumulation was greater than 0.50™

November 21st- 0.90”
November 28th- 0.60”

Total rainfall for November was 2.73 inches,

Chemical Data

Gl se o November 2024 o o
Chemigal oo fos i o Dally Average. -y - Tatal Monthly
Caustic Soda, gal 35 1,906
Aluminum Sulfate Solution, gal 69.4 2,082
Sludge Dewatering, gal* 26,500 477,002

*18 days of sludge dewatering

There was an increase of 270,530 gallons of sludge dewatering during November compared to
October. This is due to the PLC failures from last month being repaired and operations returning
to normal.

Minor Preventative Maintenance

Flushed chemical feed lines to the SBRs.
Cleaned final effluent weir trough daily.
Skimmed surface of disc filters daily
Drained and cleaned disc filters bi-weekly.

Cleaned buildings and laboratory.

Major Repairs or Upgrades

-New anti-vibration pads installed on all SHT blower skids

-rubber boots replaced on all SHT blowers

Page3 of 4



Upcoming Repairs or Upgrades

-New Alum pump to be installed

-install new alum valve actuators

Flow Data
“~‘November 2024 = '
Flow Meter Location Total Volume for Average Daily Daily Maximum
Month, MG Flow, gpd Flow, gpd
Influent Wastewater to
Screening Bui[ding 8.881 296,019 402,870
Influent Wastewater to 11132 371.052 461,760
SBRs
Internal Recycle 2.251 75,033 131,414
Treated Effluent to Disc 10.696 356,527 455,408
Filters
Final Effluent Discharge 7 999 267,000 359,000
Applebrook Goif Course 0.999 33,299 41,650

The plant hydraulic design loading is 745,000 gpd.

There were no high-flow events during November.

Page 4 of 4




,_.
OO 00NN B W R —

| N N N O S e = Y S G G S VA g Y
A BRI~ OO I R W) —

Wi L L LW LW LN NN RI N
SN B W = SO 00~ Lh

Rl ol el i s S Nt - N R F BV
OO IOV L — OO 00

DRAFT
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY
MEETING MINUTES
November 18, 2024

The East Goshen Township Municipal Authority held their regular meeting on Monday,
November 18, 2024 at 7:00 pm. at the Township Building.

Members in attendance are indicated in BOLD:

Dana Pizarro, Chairman

Walter Wujcik, Vice Chairman

Kevin Cummings

Sean Ellsworth

John Stipe

Also in attendance were:

Mark Miller (Director of Public Works),
Michele Truitt (Supervisor) -

Dave Ware (Finance Director),

Patrick McKenna (Attorney)

Robert Jefferson (Attorney)

Mike Ellis (Pennoni).

COMMON ACRONYMS:

ATS — Automatic Transfer Switch

BFES — Big Fish Environmental Services MA- Municipal Authority

BOS - Board of Supervisors NPDES — National Pollutant Discharge Elimination System
CB - Conservancy Board PC — Planning Commission

DEP — Department of Environmental Protection PM — Prevention Mainfenance

EPA — Environmental protection Agency PR — Park & Recreation Board

HC - Historical Commission RCSTP — Ridley Creek Sewer Treatment Plant
&1~ Inflow & Infiliration SBR - Sequencing Batch Reactor

LCSTP — Lockwood Chase Sewer Treatment Plant  SSO — Sanitary System Overflow

PWD - Public Works Department WAS — Waste Activated Sludge

Call to Order & Pledge of Allegiance

Dana called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.
Dana asked for a moment of silence for our police, fire fighters, EMT and military.

Dana asked if anyone would be recording the meeting. There was no response.

Chairman’s Report/Other Members Report
None

MA 11-18-24 draft 1



,_.
OND SO =1 SN L R L B —

LI (YO T N N (N T N T N T N T (W TP P S O
S ON D B W N e OO0 00 S N R W R

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
43
46
47

Liaison Reports
1. Conservancy Board - Walter mentioned that Keep East Goshen Beautiful Day is scheduled for
Saturday, April 12, 2025. They will be doing their fall planting this weekend behind Bellingham.

SEWER REPORTS

1. Director of Public Works, Mark Miller’s report for November 18, 2024.

Monthly Flows — The average daily flow to West Goshen was 727,154 gallons per day.

Meters:
¢ Were read on a daily basis with no problems to report.

C.C. Collection:
¢ It has been rather quiet this month.
+ The pumping stations were visited on a daily basis.
+ Wet wells were washed down and oil and fuel levels checked in the generators.
+ Since it has been so dry, we have been inspecting manholes and clearing downed trees from
sewer rights-of-way.
+ Pumps were sent out to BDS for repairs (we switched over to BDS from Deckman).

Barkway Pump Station
s The station was offline for two hours while being gutted and the new pumps and
rails were replaced. We cleaned the wet well while we had the vac truck.

C.C. Interceptor:
¢ Nothing to report.

R.C. Collection:
o Pump stations were visited on a daily basis.
o The wet wells were cleaned and fuel and oil levels in the generators were checked.
+ There was an extensive power outage at Hunt Country Pump Station due to a tree taking out
the lines on Line Road.
» We had to replace two pups at the Hunt Country station and one at the Hershey Mill pump
station.

Ridley Creek Plant
* We have been busy doing maintenance items at the plant.
Several pumps were pulled and two of the original aluminum pumps were replaced.
Two new valves were purchased for the disk filter.
We will be removing bamboo and some trees that are growing through the fence.
+ The new generator should be in by the end of the month.

MA 11-18-24 draft 2



— OND oD -] O Lh B D RS

— —
o

p— ok i
o NN ¥ T N WY

| I
O ND 0 ]

o
[y

b DN
RS S

o
wh

W L) Lo L BRI RO B